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TAS 125-03 
STANDARD REQUIREMENTS FOR METAL ROOFING SYSTEMS 

Purpose 

This test method covers the evaluation of a uniform static air pressure test for materials 
and products used as external components which help maintain the integrity of the 
building envelope per Florida Testing Application Standard (TAS) 125-03 (per ASTM E 
1592-01) and as provided herein. 

Test Date 

5-25-06 
6-6-06 

Test #1 (5 Spans @ 2' oc) 
Test #2 (10 Spans @ I' oc) 

Test Specimen 

Manufacturer: Petersen Aluminum Corp. 
1005 Tonne Rd. 
Elk Grove Village, IL 60007 

Specimen: SNAP CLAD Standing Seam Roof Panel, 0.040" aluminum ( 0.038" 
measured thickness), 12" wide 

Panel Length: as shown 

Testing Apparatus 

Test Chamber: Vacuum Chamber Composed of Wood 

Mounting Frame: Hat Shape Subgirts fastened to W6 X 15 Wide Flange Beams 

Pressure Indicator: Digital Pressure Manometers 

Caliper: Mitutoyo Digital Caliper, Model No. CD-I2" CP 
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Installation 

• The panels were installed onto 16 ga supports using Snap Clad Fixed Clips with 
# 12-14 xl" pancake head self drill fasteners (2 per clip). 

• The system was inverted and attached to the steel beams with #14 tek fasteners. 

• Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the 
side joints to create a vacuum seal. 

Procedure 

• The specimen was checked for proper adjustment and all vents closed in the pressure 
measuring lines. 

• The required deflection measuring apparatus' were installed at their specified 
locations. 

• A nominal initial pressure was applied equal to at least four times but not more than 
ten times the dead weight of the specimen. This nominal pressure was used as the 
reference zero and initial deflection readings were recorded. 

• At each load increment, pressure was maintained for a period of not less than 60 
seconds and until the deflection gages indicated no further increase in deflections. 

• Successive increments were achieved as above until failure or ultimate load was 
reached. 

The test was conducted according to the procedure in ASTM E-1592-0 1 and as noted 
herein. In our opinion the tape and plastic had no influence on the results of the test. 
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TEST DATA FOR 12" SNAP CLAD PANEL 0.040" ALUMINUM 5 SPANS @ 2 '-0" oc 
DEFLECTION POINT READINGS (INCHES) 

LOAD (PSF) D1 D2 D3 D4 D5 D6 REMARKS 

0.8 0 0, 0 0 0 O.PANEL WT 
11.2 0.014 0.113 0.018 0.115 0.008 0.092 
0.8 -0.005 0.012 0.007 0.001 0.005 -0.002 PANEL WT 

16.4 0.016 0.169 0.022 0.173 0.01 0.169 
0.8 -0.004 0.016 0.012 0.012 0.003 -0.004 PANEL WT 

21.6 0.025 0.232 0.031 0.241 0.014 0.22 
0.8 0.003 0.017 0.009 0.012 0.007 -0.002 PANEL WT. 

26.8 0.027 0.335 0.043 0.285, 0.021 0.285 
0.8 0.002 0.019 0.013 0.014 0.001 o PANELWT 

32.0 0.035 0.403 0.048 0.362 0.023 0.387 
0.8 -0.004 0.019 0.007 0.019 0 0.007PANEL WT 

37.2 0.046 0.473 0.061 0.433 0.036 0.499 
0.8 0 0.024 0.013 0.024 0.008 0.005 PANEL WT 

47.6 0.057 0.668 0.078 0.614 0.044 0.663 
0.8 -0.001 0.029 0.015 0.029 0.006 0.007 PANEL WT 

58.1 0.067 0.875 0.101 0.826 0.068 0.881 
0.8 -0.002 0.029 0.016 0.054 0.007 0.023 PANEL WT. 

68.5 0.102 1.081 0.105 0.988 0.086 1.079 
0.8 0 0.051 0.004 0.061 0.013 0.037 PANEL WT 

78.9 0.126· 1.271 0.137 1.21 0.133 1.313 
0.8 -0.001 0.075 0.009 0.102 0.025 0.066 PANEL WT 

MAXIMUM TEST LOAD = 89.2 PSF (SIDEJOINT DISENGAGEMENT) 
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TEST DATA FOR 12" SNAP CLAD PANEL 0.040" ALUMINUM 10 SPANS @ 1 '-0" oc 
DEFLECTION POINT READINGS (INCHES) 

LOAD (PSF) D1 D2 D3 D4 D5 D6 REMARKS 

0.8 0 0 0 0 0 o PANEL WT. 
11.2 0.019 0.065 0.002 0.089 0.005 0.08 
0.8 0.005 -0.032 0.001 -0.027 0.001 -0.01 PANEL WT. 

21.6 0.029 0.224 0.006 0.244 0.011 0.227 
0.8 0.011 -0.035 0.001 -0.028 0.001 -0.002 PANEL WT. 

32.0 0.033 0.355 0.011 0,402 0.015 0.353, 
0.8 0.011 -0.034 0.002 -0.016 0.002 -0.002 PANEL WT. 

42,4 0.04 0,485 0.016 0.541 0.017 0.512 
0.8 0.007 -0.033 0.004 -0.03 0.004 -0.003 PANEL WT. 

52.9 0.05 0.637 0.021 0.709 0.026 0.753 
0.8 0.001 -0.034 0.005 -0.028 0.005 0.013 PANEL WT. 

63.3 0.069 0.838 0.026 0.916 0.034 0.848 
0.8 -0.004 -0.017 0.007 -0.005 0.006 0.014 PANEL WT. 

73.7 0.082 0.955 0.03 1.067 0.04 1.011 
0.8 -0.009 0.002 0.008 0.017 0.006 0.027 PANEL WT. 

84.1 0.089 1.121 0.035 1.239 0.053 1.184 
0.8 -0.012 -0.011 0.009 0.051 0.007 0.043 PANEL WT. 

94.5 0.099 1.353 0.04 1,438 0.069 1,404 

0.8 0.009 0.043 0.011 0.088 0.009 0.08 PANEL WT. 
104.9 0.111 1.604 0.048 1.706 0.096 1.681 

0.8 0.005 0.098 0.01 0.169 0.011 0.137 PANEL WT. 

MAXIMUM TEST LOAD = 115.2 PSF (SIDEJOINT DISENGAGEMENT) 
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#12-14X1" 
SELF DRILL FASTENERS 
(2 PER CLIP) 


